Installation Manual - WIC-V-01

3 \_\
4, i

& iﬁf_..---' e
: T
| o0
et I —
o
NO Item Qty | NO Item Qty
1 WIC - LOQK BODY 1 7 Grommet - 20"10mmL 6
2 Right HASP-V-01 1 Washer- M6 19*2mmL 6
3 |Left HASP-V-01 1 9 Spring Washer - M6 6
Countersunk Hex. Socket Set S =
4 Screws - M4*16mmL 3 10 M?S?'Zesmne':l. crews 6
5 | Rubber Gasketof Left HASP-V-01 1 11 Flanged Nut - M6 6
Rubber Gasket of Right 12 Hex. Key - M4 1
6 |HASP-vO1 1 T
13 Hex. Key - M& 1

Front

WIC-V-01




HASP-A-01-5 \Dror gap Centre Line for template positioning
(. | +
4+ + | + -+
+ | +
L4} L % g
ey g 12 |
f L 3 R iy
I . | I ’ )
fop 3K E1E mm w0 12mme s
ST . /A 4 i SR e Lk F
e ! +
L2 -4{Maxjmm
| w Mgt rameve this stoker once meking the mark pairt | D NO'T EXCEED 4mm

/ 4'|

L T

L

Stick the "Drilling Template" on the object

e
L4 F - o
+ 0 N
a =, \ A .I.
= N
: AT
L} Q
b gy przmm - )
1 r = 5 -]
Jicker once maknd the mark poi
st e e

Use drill knife at ©12mm to drill the 3 holes at
the right side

il

Fitthe 3 screw holders of Right HASP into the holes

2 .I'/_
R e
e uatar e il
' centta LIng 2
Dol & =
GE ¢
o
1
M s—mimn 1 -
— ] 2 Al cppp amm
L2 7 EXCEED
] DoMOT ===

Use steel nail to remark on the cross point

5 '?'/' -

0
5
=
@
C
L 2

\ ook 00"

Paint the holes to anti-rust

Assemble in order by the showing materials

( 6 i

9 ..:

1-S o
I "
D | I —
@
2 .
o
ool
L 5
[ie] .
.
 ax@p1zm?
o

\--‘-‘;L-ﬂllce makind the. m_a[it_ _pm_nf
Remove the sticker after remarking

{ i

i
\ "-:JI

Socket Set Screws - M6*25mmL /

Use M6 Hex. Key to screw M6*25mmL into the screw
holder of Right HASP. Same as on Left HASP

Screw tightly and it's Done!
Same steps for the Left HASP



